
Radioteleskop - Teileliste
Vollständige Anleitung unter

www.schraube-und-mutter.de

2a 4 4 1/2" Perforated Strip
5 11 2 1/2" Perforated Strip

6a 2 1 1/2" Perforated Strip
9b 4 3 1/2" Angle Girder
9f 4 1 1/2" Angle Girder
10 12 Fishplate
12 23 1/"2 x 1/2" Angle Bracket
12b 6 1" x 1/2" Angle Bracket
12c 8 1/2" x 1/2" Obtuse Angle Bracket
15 1 5" Axle Rod
16 1 3 1/2" Axle Rod
16a 1 2 1/2" Axle Rod
16b 1 3" Axle Rod
18a 1 1 1/2" Axle Rod
23a 2 Pulley
24 1 Bush Wheel, 8 holes
24b 1 Bush Wheel, 6 holes
26 1 1/2" x 1/4" Pinion (19t)
27a 1 1 1/2" Gear Wheel
32 2 Worm
37a 203 Nut
37b 189 Bolt 118 1 Hub Disc
38 243 Washer (M4) 124 1 1" Reversed Angle Bracket
38 22 Washer (MECCANO) 126a 7 Flat Trunnion
38a 8 Plastic Washer Spacer 128 2 Bell Crank
38d 8 Washer 3/4" 133a 2 Corner Bracket 1"
47 1 2 1/2" x 1 1/2" Double Angle Strip 143 3 Circular Girder
48e 1 1/2" x 1" Double Angle Strip with 147b 8 Pivot Bolt

Center Hole 147d 4 Pivot Bolt 14,7mm
51 1 2 1/2" x 1 1/2" Flanged Plate 168a 1 Ball Thrust Race
59 9 Collar 188 7 2 1/2" x 1 1/2" Flexible Plate
62b 2 Double Arm Crank 192 18 5 1/2" x 2 1/2" Flexibel Plate
63 3 Coupling 200 8 2 1/2" x 2 1/2" Curved Plate
64 10 Threaded Boss 201 4 2 1/2" x 2 1/2" Flexible Gusset Plate
69 1 Set screw 211a 1 Helical Gear 1/2"
89a 4 3" Curved Strip 211b 1 Helical Gear 1 1/2"
73 14 3" x 1 1/2" Flat Plate 235 24 2 1/2" Narrow Strip
74 1 1 1/2" x 1 1/2" Flat Plate 235f 6 5 1/2" Narrow Srrip
94 20 cm Chain 235g 6 1 1/2" Narrow Strip
95a 1 1 1/2" Sprocket Wheel 531 1 1" Wiper Arm
96a 1 3/4" Sprocket Wheel 551 1 Flat Commutator

103h 2 1 1/2" Flat Girder 564 3 Insulated Spacer
109 1 Face Plate
111 4 3/4" Bolt 2 Märklin Getriebemotor 1074

111a 2 1/2" Bolt 4 Kabel mit Stecker und Lötfahne
111c 18 3/8" Bolt 2 Kabel mit Stecker
111d 1 1 1/8" Bolt 6 Buchsen

2 Ein-Aus-Ein-Kippschalter, 2-polig

Copyright 2002 by schraube-und-mutter.de, Dieter Müller




